m Phone: (0) 0755-2740395
(R) 0755-2740396

RKDF Website: www.rkdf.ac.in
- YERSITY Email: registrar@rkdf.ac.in

RKDF UNIVERSITY

(ESTABLISHED BY AN ACT OF GOVT. OF M.P. AND APPROVED BY UGC
UNDER SECTION 2(F) OF 1956)

1.3.1: Institution integrates crosscutting issues relevant to
Professional Ethics, Gender, Human Values, Environment
and Sustainability.

Report on Environment and Sustainablity



http://www.rkdf.ac.in/
mailto:registrar@rkdf.ac.in

RKDF

UNIVERSITY

LOEEUTIO O ORINICATE

RKDF University
Gandhi Nagar, Bhopal

Green campus initiatives: Policy

(Approved in Board of Management held on ™= <~ ¢ *#72
and Governing Board Meeting held on »Yy. 7. r0340)

(For official use)

w
RKDF Unhv
[...]
2. Sewage Treatment Plant of capacity 100 KLD at RKDF University, Bhopal
3. Effluent Treatment Plant of capacity 50 KLD at RKDF University, Bhopal




STP (250 KLD + 100 KLD) & ETP (50 KLD) for Sewage and Effluent treatment

respectively are operational

SEWAGE TREATMENT PLANT P&l DRAWING OF MBBR TECHNOLOGY

ACF

Tt

0 GARDENING
SPUNTATIONS b
) P-4h

) (Haw et k;i

s

_ABBREVIATION v

1SC- SCREEN CHAMBER LEGEND

2ECT- EQUALIZATION CUM COLLECTION TANK 1 s WATER LINE

1 MBBR- MOVING BED BIO-FILM REACTOR 2 st AIR LINE

4STS- SECONDARY TUBE SETTER LA

5 FEWT- FILTER FEED WATER TANK 8 .- BACKWASH LINE

6 PSF:- PRESSURE SAND FILTER 6 pa - VALVE

7HD- KYPOCHLORITE DOSING

§ ACF.- ACTIVATED CARBON FILTER

9 FTWT:- FINAL TREATED WATER TANK PUMP_DETAILS

10 SDB:- SLUDGE DRY BED 1 P-w;g . FRATVé gergége TRANSFER PUMPS

11 4B AIR BLOWER 2P-2A+28 - FIL PUMPS 1
3P.34+38 - SLUDGE RETURN PUMPS
4P-4A+4B - FOR GARDENING & PLANTATIONS
5AB1A+ AB1B - AIR BLOWER

Sewage Treatment Plant 250 / 100 KLD - SCHEME

SEWAGE
TREATMENT
PLANT

Bhopal, Madhya Pradesh, India

AIRPORT BY-PASS ROAD Code: 462 Gondermau,
gar, Gandhi Nagar, Bhopal, Madhya Pradesh

462033, India

Lat 233131

Long 77.3 3°

30/07/21 02:30 PM

RKDF Unhtversity



RKDF GREEN
\ CAMPYS DRIVE

SEWAGE
TREATMENT
PLANT

GPS Map Camera

Bhopal, Madhya Pradesh, India
AIRPORT BY PASS ROAD, Abbas Nagar,
Gandhi Nagar, Bhopal, Madhya Pradesh
462033, India
Lat 23.311217°

: Long 77.355321°

% 10/08/21 10:23 AM

STP 250 KLD & 100 KLD for Domestic Waste Water Treatment

@ RKDF GREEN
&Y. caAmPuS DRIVE

EFFLUENT
TREATMENT
PLANT

[« pr—

28




ETP-STP Plant Commissioning

29



RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2
Phone No.: (O) 0755-2740871

RKDF UNIVERSITY Fax No.: 0755-2742871
WORK / PURCHASE ORDER

No. RKDF / GNGR/CAO/ 348-B /17 Dtd. 31.05.2017

To,

M/s “Retas Infra Solutions”

New Delhi

Subject: Job Works Contract for including civil work, Manufacturing, Supplying and Installation of
1. One Effluent Treatment Plant of capacity 50 KLPD 2.0ne Sewage treatment plant of capacity
250 KLPD and 3. One Sewage treatment plant of capacity 100 KLPD at RKDF University, Gandhi
Nagar Campus, Bhopal . - Corrected as desired by you.

Dear Mr. Ankit,

We have approved your proposals/quotations for civil work, Manufacturing, Supplying and
Installation of three individual separate plants 1. One Effluent Treatment Plant of capacity 50
KLPD 2.0ne Sewage treatment plant of capacity 250 KLPD and 3. One Sewage treatment plant of
capacity 100 KLPD at RKDF University, Gandhi Nagar Campus, Bhopal against your quotation Ref
No. RIS/R09/16-17/104 Dated 09" Mar 2017, Ref No. RIS/R09/16-17/105 Dated 09" Mar 2017 and
Ref No. RIS/R09/16-17/103 Dated 09" Mar 2017.

Name of the work: Work contract for including Civil work, Manufacturing, Supplying and
Installation of three individual separate working plants 1. One Effluent Treatment Plant of capacity
50 KLPD 2.0ne Sewage treatment plant of capacity 250 KLPD and 3. One Sewage treatment plant
of capacity 100 KLPD at RKDF University, Gandhi Nagar Campus, Bhopal

After completion of work total fixed Amout : Rupees 57.31 Lakhs + taxes

Delivery Period: 3 months from the date of work order/advance.

In case GST gets applicable during the work in progress then taxes will vary as per the actual.

Payment Terms:
1. 500000 Rupees as a Advance cheque No0.174065 dated 10.05.2017.
300000 Rupees after submission of Drawings & Material Delivery of Civil teams

10% amount of civil Work on completion of 50% civil work .
15% amount on 100% completion of civil work.

35% prior to dispatch of electro mechanical iteams .

15% upon erection & installation.

Rest amount after month of trial and successful commissioning.

No v ks~wN

In case of GST gets applicable during the work in progress then taxes will vary as per the actual.

Attachment: Detailed special conditions and scope of work is mentioned in the following 01 to 24
pages .

Authorized Signtory,
Chief Administrative Officer,
RKDF University,Gandhi Nagar, Bhopal,M.P.

Near R.G.P.V. Campus, Airport Bgpass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2

Phone No.: (O) 0755-2740871
Fax No.: 0755-2742871

Special Conditions:

1 The Special Conditions shall be read in conjunction with the General Terms and
Conditions and the provisions of the Special conditions shall prevail wherever there is a
contradiction with the General Terms and Conditions and Special Conditions

2 Name and address of Owner RKDF University

Gandhi Nagar
Near airport bypass road
Bhopal -462033
3 Details of the supplier
Nature of Company Firm
Name of the Company Firm M/s “Retas Infra Solutions”
New Delhi

Tax Index Number (TIN)

Value Added Tax Sales Tax/Central Sales Tax No.

Permanent Account Number (PAN)

4 Project Site Shri R.N.Kapoor Memorial

Medical College Hospital &
Research Centre And RKDF
UNIVERSITY Campus, Gandhi
Nagar,Near airport bypass road
bhopal

5 Telerance in quantity
a. On the order quantity 0.0%

b. On the dispatched quantity 0.0%

6 Unloading by Supplier

7 Delivery and completion Date 3 months from the date of work

orderor advance payment

8 Terms of Payment As Mentioned Above

13 | Inspection to be carried Jointly
14 | Warranty 6 Months after the successfully implementation.
15 | Whether Form C will be issued | Yes
by the Owner
16 | Delivery Terms Door Delivery
17 | Transportation charges Inclusive
18 | Instructions for delivery of

Goods and Billing

contacted for delivery and
submission of dispatch
documents

Name of person to be Mr. Yograj Singh Chief Administrative officer N

Near R.G.P.V. Campus, Airport B¢ pass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2

Phone No.: (O) 0755-2740871

Fax No.: 0755-2742871

Name of the consignee

RKDF University and Shri R.N.Kapoor Memorial
Medical College Hospital & Research Centre Gandhi
nagar Near airport bypass road Gondermow Bhopal
462033

Address at which the goods
are to be delivered

Same as a above

Contact no

07556455562 ,9425022845

Email:

rkdfuniversitybpl@gmail.com,

TIN (Tax index No for VAT) or
Local Sales Tax No

CST No

Service Tax No

Excise Registration No

Preferable Transport if any

20

All correspondence regarding te

be addressed to :

chnical matters concerning this purchase order shall

Name Dr. B.N. Singh Registrar

Address RKDF University and Shri R.N.Kapoor Memorial
Medical College Hospital & Research Centre Gandhi
nagar Near airport bypass road Gondermow Bhopal
462033

Contact No 07556455562

Email drbnsingh@rkdf.ac.in & yograj1956@rediffmail.com

21

All correspondence regarding commercial matters and copies of all correspondences

be addressed to:

in technical and quality and inspection matters concerning this purchase order shall

Name Dr. B.N. Singh Registrar

Address RKDF University and Shri R.N.Kapoor Memorial
Medical College Hospital & Research Centre Gandhi
nagar Near airport bypass road Gondermow Bhopal
462033

Contact No 07556455562

Email drbnsingh@rkdf.ac.in & yograj1956@rediffmail.com

22

Suppliers Representative

Name

Mr. Ankit Magan

Email

23

Service Reporting Time

24

Any other provision (s)

All relevant norms and conditions must be as per the
law & rules of the pollution control board and all

works must match as per the requirements\ of

various instructions issued by the Govt. and
concerned authorities time to time.

Near R.G.P.V. Campus, Airport BZpass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in



mailto:rkdfuniversitybpl@gmail.com
mailto:drbnsingh@rkdf.ac.in
mailto:yograj1956@rediffmail.com
mailto:drbnsingh@rkdf.ac.in
mailto:yograj1956@rediffmail.com

RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2
Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

Detailed Scope of Work:

Design Basis: 1. One Effluent Treatment Plant of capacity 50 KLPD

The proposed treatment plant is for effluent water of hospital, Science labs, homoeopathy and
proposed medical college at RKDF University, Gandhi Nagar Campus, Bhopal
e Source of wastewater: untreated effluent.

e Estimated quantity of effluent: 50 KLD (kilo litres per day).

e Designed influent and treated water parameters:

RAW EFFLUENT CHARACTERISTCIS
pH 4-8
BOD ppm 2000
COD ppm 4000
0&G ppm 100
TSS ppm 400

TREATED EFFLUENT CHARACTERISTICS AFTER TREATMENT

pH 7-8
BOD ppm <10
CoD ppm <50
0&G ppm <5.0
TSS ppm <50
PROPOSED SCHEME

Technology: Moving Bed Bio Reactor

Effluent Treatment has been divided into four major parts:

1. Preliminary Treatment: Removal of floating particles, heavy solids etc.
2. Primary Treatment: Collection and Aeration for mixing.

3. Secondary Treatment: BOD removal, and solid liquid separation.

4. Tertiary Treatment: Disinfection of water and filtration.

Preliminary Treatment:

Raw effluent generated will be passed through Screen Chamber. Bars will be provided for
removing any type of floatable matter in the raw effluent which will be scrapped out. From Screen

Chamber, the effluent water flows to Grit Chamber where the velocity of water reduces which

oil and solids. RKDF Unhe

Near R.G.P.V. Campus, Airport Bgpass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2
Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

Primary Treatment:

Clear effluent will be collected in Equalization/Collection Tank for equalizing the effluent. Aeration
grids will be provided for mixing purpose. Equalized effluent will be pumped to Flash Mixer for
chemical addition purpose. After chemical addition, water will pass through the tube settler
where solids will be separated and settled at the bottom. Clear water will be travelled to MBBR

tank for further treatment.

Secondary Treatment:

From equalization tank, effluent is pumped to MBBR Tank. The Moving Bed Bio-film Reactor will
be filled with the specified quantity of bio media made of light weight plastic material to enhance
the surface area for bio-growth. Oxygen required for the bacterial growth will be supplied through
Fine Bubble Diffuser systems. The system envisages better oxygen transfer because of find
bubbles and increased contact with the effluent.

The overflow from MBBR tank will be gravitating to Tube Settler. To increase the retention time of
settling tank, PVC tube settler will be provided. This unit is provided to arrest the sludge from
leaving the system. The arrested sludge will be pumped backed to the MBBR tank to maintain the
growth of biomass in system and excess sludge will be taken to the Sludge Holding Tank.

Collected sludge will be pumped to the Filter Press (optional) for de-watering. The filtrate from
filter press will be taken to the equalization cum collection tank. Clear overflow from tube settler

will be gravitated to further treatment.

Tertiary Treatment:

Overflow from the tube settler will be gravitated to Filter Feed Tank from where water will be
pumped to Pressure Sand Filter followed by Activated Carbon Filter. Disinfectant dosing will be
done via pump after ACF. Treated effluent from carbon filter will be used for gardening and

flushing.

MBBR (Moving Bed Bio Reactor)

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2
Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

a more stable “home” for the bacteria to grow, so there is less space required compared to other

biological systems.

e Compact Design, Low maintenance, Easy to Operate and Control.
e Robust Bio-Film, Flexible Reactor Design.

e No Clogging of Bio-Film carriers

Near R.G.P.V. Campus, Airport Bgpass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2
Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

TECHNICAL DETAILS

PROPOSED UNITS AND EQUIPMENTS:

e CIVILUNITS:

The various units are given as under:

S.No. Name of The Unit Quantity Capacity
(in No.) (in m3)

1 Screen Chamber 1 1

2 Grit Chamber (O&G Trap) 1 2

3 Sewage Collection Tank 1 25

4 QOil Collection Chamber 1 5

5 Sludge Drying Bed 4 1

6 Treated Water Tank 1 As Per Requirement

Note: ANY OTHER WORK REQUIRED FOR SAFE OPERATION OF PLANT IS IN YOUR SCOPE.

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.a3cg.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2

Phone No.: (O) 0755-2740871
Fax No.: 0755-2742871

MECHANICAL EQUIPMENTS (IN YOUR SCOPE COMPLETELY):

S.No. Equipment Quantity Specification Make/MOC
1 Bar Screen 1 500mmx500mmx8mm MSEP
opening
2 Raw Effluent 2 5m3/hr @ 10 m head Kirloskar/Crompton
pumps
3 MBBR Media 5m3 Loading rate 700- PP Aqua/MM
950m2/m3 Aqua/Cooldeck
4 Oxygen Blower 2 250 m3/hr @0.5 Usha/Everest/ P Sivanku
kg/cm?2 pressure
5 Fine Bubble Lot 90mm OD X 1000 mm PP Aqua/MM Aqua/P
Diffusers long Sivanku
6 Tube Settler 5m3 55 deg inclined square PP Aqua/MM Aqua/P
Media tube made of virgin pp Sivanku
7 Filter Feed Pumps 2 15m3/hr @ 20 m head Kirloskar/Crompton
8 Sand Filter 1 1100mm dia X2100 mm MSEP/FRP
HOS with sand &
supporting media
9 Activated Carbon 1 365mm dia X700 mm MSEP/FRP
filter HOS with carbon &
supporting media
10 Chlorine Dosing 1 0-6 Iph metering pump Initiative/Goyal/Rainbow
Pump with 100 litre solution
tank
11 Tube Settler 2 2 m3/hr @ 15 m head Kirloskar/Crompton/Equiv
pump

\
NOTE: ANY OTHER ITEM REQUIRED FOR SAFE OPERATION OF PLANT SHALL BE COM

UNDER YOUR SCOPE.

Regis

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.a3c7.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2

Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

e ELECTRICAL ITEMS & INSTRUMENTATIONS (YOUR SCOPE):

A) Control Panel : floor/wall mounted cubical type with incoming power control switch, MCB
& starters

B) Local push button starters, if any.

C) Armoured cabling from our panel to motor starters and earth pits.

D) Earthling as required

E) Energy Meter

Points of Termination:

Civil: No civil work shall be done by us. You have to provide us the detailed working drawing of
civil work. The work may be commenced only after approval of our engineer. Any changes
advised by our engineer has to be incorporated without any extra cost. Effluent Inlet upto
collection tank shall be in your scope.

Electrical : Inlet cable to the control panel shall be provided by us. All internal wiring, cabling,
earthing shall be under your scope. Lighting in plant room and nearby area shall be provided

by us. Panel should have separate electric meter.

Mechanical: Completely under your scope. No mechanical item as such shall be provided by
us.

Piping & Fittings: Under your scope (to and from 10 meters of the limits of ETP).

Power: In our scope

Water: In our scope. One fresh water tap connection shall be provided by us.

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.a3cg.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2

Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

Desi agn Basis: 2.0ne Sewage treatment plant of capacity 250 KLPD

e The proposed treatment plant is for RKDF University.

e Source of wastewater: untreated sewage from household and other societal
activities.
e Sewage Treatment Plant capacity = 250 KLD

e Designed influent and treated water parameters:

S.No. [Parameter |[Unit |Untreated |Treated
1 Flow KLD |250 240-250
2 pH 6.0-7.0 6.5-7.5

3 COD ppm | 350-550 <50

4 BOD ppm | 250-350 <10

5 TSS ppm | 200-300 <20

6 Oil & Grease |ppm |10-15 <5

e Use of Treated Water: Gardening, Flushing, and discharge to the municipal sewer
system.

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.a3cg.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2
Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

PROPOSED SCHEME
Technology: Moving Bed Bio Reactor

Sewage Treatment has been divided into four major parts:

5. Preliminary Treatment: Removal of floating particles, heavy solids etc.
6. Primary Treatment: Collection and Aeration for mixing.
7. Secondary Treatment: BOD removal, and solid liquid separation.

8. Tertiary Treatment: Disinfection of water and filtration.

Preliminary Treatment:
Raw sewage generated will be passed through Screen Chamber. Bars will be provided for

removing any type of floatable matter in the raw sewage which will be scrapped out and
collected in drums. From Screen Chamber, the sewage water flows to Grit Chamber
where the velocity of water reduces which allows particle separation and free oil float at
the top. Timely cleaning is done to remove floating oil and solids.

Primary Treatment:

Clear Sewage will be collected in Equalization/Collection Tank for equalizing the sewage.
Aeration grids will be provided for mixing purpose. Equalized sewage will be pumped to
MBBR tank for further treatment.

Secondary Treatment:

From equalization tank, sewage is pumped to MBBR Tank. The Moving Bed Bio-film
Reactor will be filled with the specified quantity of bio media made of light weight plastic
material to enhance the surface area for bio-growth. Oxygen required for the bacterial
growth will be supplied through Fine Bubble Diffuser systems. The system envisages
better oxygen transfer because of find bubbles and increased contact with the sewage.
The overflow from MBBR tank will be gravitating to Tube Settler. To increase the
retention time of settling tank, PVC tube settler will be provided. This unit is provided to
arrest the sludge from leaving the system. The arrested sludge will be pumped backed to
the MBBR tank to maintain the growth of biomass in system and excess sludge will be
taken to the Sludge Holding Tank. Collected sludge will be pumped to the Filter Press
(optional) for de-watering. The filtrate from filter press will be taken to the equalization

cum collection tank. Clear overflow from tube settler will be gravitated to further tgeatment.

Dried sludge from filter press can be used as manure or can be disposed
Regigt

statutory norms. RKDF University

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.aggn Website: www.rkdf.ac.in




RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥4izk-%2
Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

Tertiary Treatment:

Overflow from the tube settler will be gravitated to Filter Feed Tank from where water will
be pumped to Pressure Sand Filter followed by Activated Carbon Filter. Disinfectant
dosing will be done via pump after ACF. Treated sewage from carbon filter will be used for

gardening and flushing.

MBBR (Moving Bed Bio Reactor)

The Moving Bed Bio-film Reactor or MBBR process is base on the aerobic bio-film
principle and utilizes the advantages of activated sludge and other bio-films systems. The
bio-films also provides a more stable “home” for the bacteria to grow, so there is less

space required compared to other biological systems.

e Compact Design, Low maintenance, Easy to Operate and Control.
¢ Robust Bio-Film, Flexible Reactor Design.

e No Clogging of Bio-Film carriers.

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.agqin Website: www.rkdf.ac.in




RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥%4izk-Y2

ol Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

TECHNICAL DETAILS

PROPOSED UNITS AND EQUIPMENTS:
e CIVIL UNITS:

The various units are given as under:

S.No. Name of The Unit Quantity Dimensions
(in No.) (LXBXH) in mm

1 Screen Chamber 1 1000X500X500
2 Grit Chamber 1 3000X500X500
3 Sewage Collection Tank 1 100 m3
4 Platform for Equipment 1 As per site conditions
5 Treated Water Tank 1 As per requirement
6 Sludge Drying Bed 3 1000X1000X1000

Note: ANY OTHER WORK REQUIRED FOR SAFE OPERATION OF PLANT IS IN YOUR SCOPE.

Near R.G.P.V. Campus, Airport Bgpass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥%4izk-Y2

Phone No.: (O) 0755-2740871
Fax No.: 0755-2742871

e MECHANICAL EQUIPMENTS (IN YOUR SCOPE COMPLETELY):

S.No. | Equipment Quantity | Specification Make/MOC

1 Bar Screen 1 As per requirement MSEP

2 Raw Sewage pumps 2 15 m3/hr @ 10 m head Kirloskar

3 MBBR Media 15 m3 Loading rate 400-600m2/m3 Aquatech International

4 Oxygen Blower 2 250 m3/hr @0.3 kg/cm2 pressure P Sivanku

5 Fine Bubble Diffusers Lot 90mm OD X 1000 mm long Aquatech International

6 Tube Settler Media 10 m3 MOC: Virgin pp Aquatech International

7 Filter Feed Pumps 2 15 m3/hr @ 10 m head Kirloskar/Crompton

8 Sand Filter 1 2472 model with 40 mm MPV Pentair/Equiv

9 Activated Carbon filter 1 2472 model with 40 mm MPV Pentair/Equiv

10 Chlorine Dosing 1 0-6 Iph metering pump with 100 Aquapro/Aquanomic
Pump litre solution tank

11 Tube Settler pump 2 2 m3/hr @ 15 m head Kirloskar/Equiv

12 Carbon Media Lot 800 IV Potable grade In Situ

13 Sand Media Lot Local Supplier

14 Flow meter 2 40 mm or more 1SO certified Kranti

15 Control Panel 1 As per requirement In Situ

16 MS/GI fittings Lot As per requirement All IS Grade

17 PP/PVC/UPVC/CPVC | Lot As per requirement All IS Grade
fittings

Pipeline: Minimum 100 meters for Sewage inlet and treated water outlet will be

covered under your scope.

Near R.G.P.V. Campus, Airport Bgpass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in




(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥%4izk-Y2
Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

e ELECTRICAL ITEMS & INSTRUMENTATIONS (YOUR SCOPE):

F) Control Panel : floor/wall mounted cubical type with incoming power control switch,
MCB & starters

G) Local push button starters, if any.

H) Armoured cabling from our panel to motor starters and earth pits.

) Earthling as required

J) Energy Meter

Points of Termination:

Civil: Civil work of tank will be in scope of vendor. Bringing drain to tank will be our
responsibility.The work may be commenced only after approval of our engineer. Any changes
advised by our engineer has to be incorporated without any extra cost. Effluent Inlet upto
collection tank shall be in your scope.

Electrical : Inlet cable to the control panel shall be provided by us. All internal wiring, cabling,
earthing shall be under your scope. Lighting in plant room and nearby area shall be provided

by us. Panel should have separate electric meter.

Mechanical: Completely under your scope. No mechanical item as such shall be provided by
us.

Piping & Fittings: Under your scope (to and from 100 meters of the limits of ETP).
Power: In our scope

Water: In our scope. One fresh water tap connection shall be provided by us.

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥%4izk-Y2
Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

Desig N BasiS: 3.0ne Sewage treatment plant of capacity 100 KLPD

e Sewage Treatment Plant capacity = 100 KLPD

e Designed influent and treated water parameters:

S.No. |Parameter [Unit |[Untreated | Treated
1 Flow KLD |100 90-100

2 pH 6.0-7.0 6.5-7.5

3 COD ppm | 350-550 <50

4 BOD ppm | 250-350 <10

5 TSS ppm | 200-300 <20

6 Oil & Grease |[ppm |[10-15 <5

e Use of Treated Water: Gardening, Flushing, and discharge to the municipal sewer

system.

Near R.G.P.V. Campus, Airport Bgpass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in




oy RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥%4izk-Y2
Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

PROPOSED SCHEME

Technology: Moving Bed Bio Reactor
Sewage Treatment has been divided into four major parts:

9. Preliminary Treatment: Removal of floating particles, heavy solids etc.
10. Primary Treatment: Collection and Aeration for mixing.
11. Secondary Treatment: BOD removal, and solid liquid separation.

12. Tertiary Treatment: Disinfection of water and filtration.

Preliminary Treatment:
Raw sewage generated will be passed through Screen Chamber. Bars will be provided for

removing any type of floatable matter in the raw sewage which will be scrapped out and
collected in drums. From Screen Chamber, the sewage water flows to Grit Chamber
where the velocity of water reduces which allows particle separation and free oil float at
the top. Timely cleaning is done to remove floating oil and solids.

Primary Treatment:

Clear Sewage will be collected in Equalization/Collection Tank for equalizing the sewage.
Aeration grids will be provided for mixing purpose. Equalized sewage will be pumped to
MBBR tank for further treatment.

Secondary Treatment:

From equalization tank, sewage is pumped to MBBR Tank. The Moving Bed Bio-film
Reactor will be filled with the specified quantity of bio media made of light weight plastic
material to enhance the surface area for bio-growth. Oxygen required for the bacterial
growth will be supplied through Fine Bubble Diffuser systems. The system envisages
better oxygen transfer because of find bubbles and increased contact with the sewage.
The overflow from MBBR tank will be gravitating to Tube Settler. To increase the
retention time of settling tank, PVC tube settler will be provided. This unit is provided to
arrest the sludge from leaving the system. The arrested sludge will be pumped backed to
the MBBR tank to maintain the growth of biomass in system and excess sludge will be
taken to the Sludge Holding Tank. Collected sludge will be pumped to the Filter Press
(optional) for de-watering. The filtrate from filter press will be taken to the equalization
cum collection tank. Clear overflow from tube settler will be gravitated to further tteat "‘.e@t

\ .r é$ per

Dried sludge from filter press can be used as manure or can be dispasgd%d

statutory norms.

Near R.G.P.V. Campus, Airport Bgpass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥%4izk-Y2
Phone No.: (O) 0755-2740871
RKDF UNIVERSITY Fax No.: 0755-2742871

Tertiary Treatment:
Overflow from the tube settler will be gravitated to Filter Feed Tank from where water will

be pumped to Pressure Sand Filter followed by Activated Carbon Filter. Disinfectant
dosing will be done via pump after ACF. Treated sewage from carbon filter will be used for

gardening and flushing.

MBBR (Moving Bed Bio Reactor)

The Moving Bed Bio-film Reactor or MBBR process is base on the aerobic bio-film
principle and utilizes the advantages of activated sludge and other bio-films systems. The
bio-films also provides a more stable “home” for the bacteria to grow, so there is less
space required compared to other biological systems.

e Compact Design, Low maintenance, Easy to Operate and Control.
e Robust Bio-Film, Flexible Reactor Design.

e No Clogging of Bio-Film carriers.

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in




RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥%4izk-Y>
Phone No.: (O) 0755-

RKDF UNIVERSITY

2740871

Fax No.: 0755-2742871

PROPOSED UNITS AND EQUIPMENTS:

TECHNICAL DETAILS

e CIVIL UNITS:

The various units are given as under:

S.No. Name of The Unit Quantity Dimensions
(in No.) (LXBXH) in mm

1 Screen Chamber 1 1000X500X500
2 Grit Chamber 1 3000X500X500
3 Sewage Collection Tank 1 40 m3
4 Platform for Equipment 1 As per site conditions
5 Treated Water Tank 1 As per requirement
6 Sludge Drying Bed 3 1000X1000X1000

Note: ANY OTHER WORK REQUIRED FOR SAFE OPERATION OF PLANT IS IN YOUR SCOPE.

Rﬁﬂ-_g‘ L .iﬂf \

! _Eq‘,.);%

'z n

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.) "~

e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in

48


mailto:info@rkdf.ac.in
http://www.rkdf.ac.in/

RKDF UNIVERSITY

S (Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥%4izk-Y>
Phone No.: (O) 0755-

RKDF UNIVERSITY

2740871

Fax No.: 0755-2742871

MECHANICAL EQUIPMENTS (IN YOUR SCOPE COMPLETELY):

S.No. | Equipment Quantity | Specification Make/MOC

1 Bar Screen 1 As per requirement MSEP

2 Raw Sewage pumps 2 10 m3/hr @ 10 m head Kirloskar

3 MBBR Media 15 m3 Loading rate 400-600m2/m3 Aquatech International

4 Oxygen Blower 2 200 m3/hr @0.3 kg/cm2 pressure P Sivanku

5 Fine Bubble Diffusers Lot 90mm OD X 1000 mm long Aquatech International

6 Tube Settler Media 10 m3 MOC: Virgin pp Aquatech International

7 Filter Feed Pumps 2 10 m3/hr @ 10 m head Kirloskar/Crompton

8 Sand Filter 1 2472 model with 40 mm MPV Pentair/Equiv

9 Activated Carbon filter 1 2472 model with 40 mm MPV Pentair/Equiv

10 Chlorine Dosing 1 0-6 Iph metering pump with 100 Aquapro/Aquanomic
Pump litre solution tank

11 Tube Settler pump 2 2 m3/hr @ 15 m head Kirloskar/Equiv

12 Carbon Media Lot 800 IV Potable grade Own Make

13 Sand Media Lot Local Supplier

14 Flow meter 2 40 mm or more ISO certified Kranti

15 Control Panel 1 As per requirement Own Make

16 MS/Gl fittings Lot As per requirement All IS Grade

17 PP/PVC/UPVC/CPVC | Lot As per requirement All IS Grade
fittings

Pipeline: Maximum 100 meters for Sewage inlet and treated water outlet will be

covered under your scope.

(AR
RegigraM "\

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.) "~~~
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in

49



mailto:info@rkdf.ac.in
http://www.rkdf.ac.in/

RKDF UNIVERSITY

(Approved by Govt. of M.P. Notification No. 4437-245-bDdhl vk¥%4izk-Y>
Phone No.: (O) 0755-

RKDF UNIVERSITY 2740871
Fax No.: 0755-2742871

e ELECTRICAL ITEMS & INSTRUMENTATIONS (YOUR SCOPE):

K) Control Panel : floor/wall mounted cubical type with incoming power control switch,
MCB & starters

L) Local push button starters, if any.

M) Armoured cabling from our panel to motor starters and earth pits.

N) Earthling as required

O) Energy Meter

Points of Termination:

Civil: Civil work shall be done by us. The work may be commenced only after approval of our
engineer. Any changes advised by our engineer has to be incorporated without any extra cost.
Effluent Inlet up to collection tank shall be in your scope.

Electrical : Inlet cable to the control panel shall be provided by us. All internal wiring, cabling,
earthing shall be under your scope. Lighting in plant room and nearby area shall be provided by
us. Panel should have separate electric meter.

Mechanical: Completely under your scope. No mechanical item as such shall be provided by us.
Piping & Fittings: Under your scope (to and from 100 meters of the limits of ETP).

Power: In our scope

Water: In our scope. One fresh water tap connection shall be provided by us.

N
egigiran’

Sy wa

Near R.G.P.V. Campus, Airport Bypass Road, Gandhi Nagar, Bhopal (M.P.)
e-mail: info@rkdf.ac.in Website: www.rkdf.ac.in

50


mailto:info@rkdf.ac.in
http://www.rkdf.ac.in/

WORK / PURCHASE ORDER —
Ne. RKDF/GNGR/ CAO / J48-D /17